RESOURCES

Clozapine

Clozapine - A Concise Clinical Overview



Clozapine Titration Schedule

Titration schedule as recommended by the clozapine

Summary of Product Characteristics (SPC):

Start therapy at 12.5mg (half a 25mg tablet) once or twice on the first day, followed by
25mg or 50mg on the second day

In some cases clinicians may decide to use a higher starting dose than 25mg/day. This
is considered ‘off label (off-license) and therefore should only be considered where the

perceived benefits outweigh the risk

If well tolerated, the daily dose may then be increased slowly in increments of 25 to

50mg in order to achieve a dose of up to 300mg/day within 2 to 3 weeks

The daily dose may be further increased in increments of 50 to 100mg at half-weekly

or weekly intervals

Doses should be given as divided doses with the larger portion at bedtime (if unequal

portions), as clozapine can cause sedation

If the patient presents with numerous and/or severe Adverse Drug Reactions (ADRs)
during the titration schedule, the previous dose should be reverted to and a slower

titration regime undertaken

© Copyright 2022 Learn It Online® Ltd. All rights reserved. Version 1.0



Drug Interactions
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Drug Interactions Continued...
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Managing Treatment Breaks
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Clozapine Brands & Formulations
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